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Introduction

 Brand name: Twirla

 Generic name: Levonorgestrel, ethinyl

estradiol 

 Pharmacologic class: Progestin + estrogen

 Strength and Formulation: 120mcg/day and 

30mcg/day; transdermal patch

 Manufacturer: Agile Therapeutics

 How supplied: Patches—1, 3

 Legal Classification: Rx



Twirla



Indication 

 As a method of contraception for use in 

women of reproductive potential with a BMI 

<30kg/m2 for whom a combined hormonal 

contraceptive is appropriate.



Limitations of Use 

 Consider Twirla’s reduced effectiveness in 

women with a BMI ≥25 to <30kg/m2 before 

prescribing.



Dosage and Administration 

 Apply to clean, dry, and intact skin on the 

abdomen, buttock, or upper torso (excluding the 

breasts).

 When applying a new patch, do not apply directly 

over the previous application site. 

 Apply 1 patch once every 7 days for 3 consecutive 

weeks followed by 1 patch-free week when 

withdrawal bleeding is expected, then repeat.

 Under no circumstances should there be more than 

a 7-day patch-free interval between dosing cycles.



Dosage and Administration 

 May be started within the first 5 days after a 

complete 1st trimester abortion or miscarriage 

without additional back-up contraception; use non-

hormonal contraception if more than 5 days have 

elapsed.

 Do not start earlier than 4 weeks after a 2nd

trimester abortion or miscarriage.

 Do not start sooner than 4 weeks after childbirth for 

women who elect not to breastfeed.



Considerations for Special 

Populations

 Pregnancy: Contraindicated; discontinue if occurs.
 Nursing mothers: Not recommended while 

breastfeeding; use alternative method of 
contraception.

 Pediatric: Use before menarche is not indicated.
 Geriatrics: Not studied in postmenopausal women 

and is not indicated in this population. 
 Hepatic impairment: Not studied; acute or chronic 

disturbances of liver function may require the 
discontinuation of Twirla.

 Body Mass Index (BMI): Consider Twirla’s reduced 
efficacy in women with a BMI ≥25 to <30kg/m2 before 
prescribing.



Contraindications

 BMI ≥30kg/m2.

 High risk for arterial or venous thrombotic events

 Smokers over age 35.

 History of DVT or PE.

 Cerebrovascular or coronary artery disease.

 Thrombogenic valvular or rhythm diseases of the heart (eg, 

atrial fibrillation, subacute bacterial endocarditis).

 Inherited or acquired hypercoagulopathies.

 Uncontrolled hypertension or hypertension with vascular 

disease.

 Diabetic patients over age 35, diabetes with vascular 

disease or hypertension or other end-organ damage, or 

diabetes of >20 years duration.



Contraindications

 Headaches with focal neurologic symptoms or 

migraines with aura.

 Undiagnosed abnormal uterine bleeding.

 Breast or other estrogen- or progestin-sensitive 

neoplasms, now or in the past.

 Liver tumors (benign or malignant), acute viral 

hepatitis, severe (decompensated cirrhosis), or liver 

disease.

 Pregnancy.

 Concomitant ombitasvir/paritaprevir/ritonavir, with or 

without dasabuvir.



Boxed Warning

 Cigarette smoking and serious 

cardiovascular events

 Increased risk of serious cardiovascular events 

esp. in cigarette smokers >35 years of age.

 Contraindicated in women with a BMI 

≥30kg/m2

 Women with a BMI ≥30kg/m2 had reduced 

effectiveness and may have a higher risk for 

venous thromboembolism events (VTEs).



Warnings and Precautions

 Increased risk of venous thromboembolic event.

 Increased risk of cardiovascular and cerebrovascular 

events (eg, stroke, MI) esp. >35yrs of age, smokers, 

women with hypertension, dyslipidemia, diabetes, or 

obesity.

 Discontinue if thrombotic event, unexplained visual 

changes, or jaundice occurs, and during and after 

prolonged immobilization.

 If feasible, discontinue at least 4 weeks before and 

through 2 weeks after surgery associated with 

increased risk of thromboembolism.



Warnings and Precautions

 Monitor BP at routine visits and discontinue if 

significant rise occurs.

 Increased risk of gallbladder disease.

 History of pregnancy-related cholestasis; may be at an 

increased risk of CHC-related cholestasis.

 Hypertriglyceridemia, or a family history thereof, may 

increase the risk of pancreatitis.

 Evaluate significant changes in headaches, irregular 

uterine bleeding, amenorrhea.



Warnings and Precautions

 History of depression; discontinue if recurs to a 

serious degree.

 Hereditary angioedema; may induce or exacerbate 

symptoms.

 Risk of cholasma esp. in women with a history of 

cholasma gravidarum; avoid sun exposure or UV 

radiation while using Twirla.



Interactions

 ALT elevations with HCV regimen 

ombitasvir/paritaprevir/ritonavir, with or without 

dasabuvir; discontinue Twirla prior to starting HCV 

regimen and restart 2wks after completion.

 Antagonized by hepatic enzyme inducing drugs (eg, 

aprepitant, barbiturates, bosentan, carbamazepine, 

efavirenz, felbamate, griseofulvin, oxcarbazepine, 

phenytoin, rifampin, rifabutin, rufinamide, 

topiramate, St. John's Wort), others.

 May antagonize lamotrigine; consider dosage 

adjustment.



Interactions

 May be affected by HIV protease inhibitors (eg, 

nelfinavir, ritonavir, darunavir/ritonavir), HCV protease 

inhibitors (eg, boceprevir, telaprevir), NNRTIs (eg, 

nevirapine, etravirine).

 Antagonized by colesevelam; give 4hrs apart.

 May be potentiated by acetaminophen, ascorbic acid, 

atorvastatin, rosuvastatin, and CYP3A4 inhibitors (eg, 

itraconazole, ketoconazole, voriconazole, fluconazole, 

grapefruit juice).



Interactions

 May potentiate cyclosporine, prednisolone, 

theophylline, tizanidine, voriconazole.

 May antagonize acetaminophen, morphine, salicyclic

acid, temazepam.

 May affect measurement of coagulation factors, 

thyroid binding globulin, sex hormone binding globulin, 

lipids, glucose tolerance, other serum binding 

proteins.



Adverse Reactions

 Most common (≥2%): Application site 

disorders, nausea, headache, dysmenorrhea, 

increased weight.

 Others: Hypertension, amenorrhea, 

oligomenorrhea, possible venous 

thromboembolism, liver disease, ectopic 

pregnancy.



Mechanism of Action

 Combination hormonal contraceptives lower 

the risk of becoming pregnant primarily by 

suppressing ovulation.



Clinical Trials

 Efficacy was evaluated in an open-label, single-
arm, multicenter trial (NCT02158572) which 
enrolled 2031 women aged 18 to 60 years who 
were healthy and sexually active with regular 
menstrual cycles.

 The primary efficacy analysis was the 
contraception efficacy in 1736 women between 
the ages 18 and 35 years who completed 15,165 
evaluable 28-day cycles where no back-up 
contraception was used.

 The primary end point was the Pearl Index (PI) 
defined as the pregnancy rate per 100 woman-
years of use.



Clinical Trials

 Patient demographics in the primary 

analysis group

 Mean age: 26 years.

 Mean BMI: 28.3kg/m2; 35.3% had a BMI 

≥30kg/m2.

 67% White; 24% Black/African American; 19% 

Hispanic; 4% Asian; 0.5% American 

Indian/Alaskan Native; 0.5% Native 

Hawaiian/Pacific Islander; 5% other/multiple 

races.



Clinical Trials

 Overall PI for the primary analysis 

population was 5.8 (95% CI, 4.5-7.2).

 The PI based on BMI subgroup analysis 

included the following:

 BMI <25kg/m2: 3.5 (95% CI, 1.8-5.2) based on 

6007 evaluable cycles.

 BMI ≥25 and <30kg/m2: 5.7 (95% CI, 3.0-8.4) 

based on 3881 evaluable cycles.

 BMI ≥30kg/m2: 8.6 (95% CI, 5.8-11.5) based on 

5264 evaluable cycles.



New Product Monograph

 For more information view the product 

monograph available at:

https://www.empr.com/drug/twirla/


